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TELTEST REPORT 1031

TRANSMITTER CARRIER OUTPUT POWER FCC 47 Part 2.985
HIGH POWER
TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 22.5
RELATIVE HUMIDITY (%) 50
RF POWER LEVEL ( Watts ) 25W
STANDARD VOLTAGE ( Volts ) 13.8 VDC
RESULTS:
TEST CONDITIONS TRANSMITTER POWER (W)
460.1 MHz
ambient 'C 13.8 28.48 max 27.83 min
Maximum Power variation under 0.57
Normal Test conditions (dBr)
Measurement Uncertainty (dB) +0.63 -0.68

The load attached to the output terminals is a 50 ohm resistive termination.

LIMIT CLAUSE: FCC 47 Part 90.205
(B)
Frequency Band (Mhz) Max Power Limit (W)
Radio type 25 100 216 470 806 851 896 929 935
to to to to to to to to to
100 216 470 512 824 869 901 930 940
Base 350 350 350 1000 - 2000 - 2000 2000
Mobile 300 75 75 350 - - -

TEST EQUIPMENT USED: 2,4 ,5, 15

TEST SET-UP: RF POWER OUTPUT

POWER EQUIPMENT POWER
—p—> —> ATTENUATOR—>
SUPPLY UNDER TEST METER
DC RF
J/; V\\\
L
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TELTEST REPORT 1031

TRANSMITTER CARRIER OUTPUT POWER FCC 47 Part 2.985
LOW POWER
TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 22.5
RELATIVE HUMIDITY (%) 50
RF POWER LEVEL ( Watts ) 5W
STANDARD VOLTAGE ( Volts ) 13.8 VDC
RESULTS:
TEST CONDITIONS TRANSMITTER POWER (W)
460.1 MHz
mbient C 13.8 5.46 max 5.43 min
Maximum Power variation under Normal Test conditions 0.39
(dB)
Measurement Uncertainty (dB) +0.63 -0.68

The load attached to the output terminals is a 50 ohm resistive termination.

LIMIT CLAUSE: FCC 47 Part 90.205
(B)
Frequency Band (Mhz) Max Power Limit (W)
Radio type 25 100 216 470 806 851 896 929 935
to to to to to to to to to
100 216 470 512 824 869 901 930 940
Base 350 350 350 1000 - 2000 - 2000 2000
Mobile 300 75 75 350 - - -

TEST EQUIPMENT USED: 2,4 ,5, 15

TEST SET-UP: RF POWER OUTPUT

POWER EQUIPMENT POWER
— B> » ATTENUATO >
J7 SUPPLY DC UNDER TEST | pp METER
N
BEEE
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TELTEST REPORT 1031

TRANSMITTER MODULATION CHARACTERISTIC

(A): LOW PASS FILTER RESPONSE

FCC 47 Part 2.987

TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 21.5
RELATIVE HUMIDITY (% ) 46
RF POWER LEVEL ( Watts ) 25 W
STANDARD VOLTAGE ( Volts ) 13.8V DC
RESULTS:
MODULATION AUDIO LEVEL RESPONSE
460.1 MHz
MODULATION Audio Output MODULATION Audio Output

FREQUENCY (Hz) (dBm) FREQUENCY (Hz) (dBm)
100 -3.6 3500 -6.04
200 -1.8 4000 -10.5
300 -04 4500 -14.6
400 0.0 5000 -18.3
500 0.2 6000 -24.9
600 0.2 7000 -30.8
750 0.2 8000 -36.3
1000 0.0 9000 -41.0
1200 -0.1 10000 -48.4
1400 -0.15 11000 -56.0
1500 -0.16 12500 -59.0
1700 -0.13 15000 -55.0
1850 -0.04 17500 -54.0
2000 0.01 20000 -54.0
2250 0.15 25000 -54.0
2500 -0.05 50000 -62.0
2750 -0.77 75000 -62.0
3000 -1.97 100000 -62.0

PLOT: See attached EXHIBIT C(1).
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TELTEST REPORT 1031

TRANSMITTER MODULATION CHARACTERISTIC Cont.
(A): LOW PASS FILTER RESPONSE

LIMIT CLAUSE:

With respect to level at 1IKHz.

FCC 47 Part 2.987

FCC 47 Part 90.211

FCC Frequency Audio Band Limit
Modulation Range (MHz) (KHz) (dB)
Type
25to 50 3to 15 - 40 Log (fKHz/3)
VHF 72 t0 73
XD 75.4t0 76 >15 -28
150.8 to 174
450 to 512 3020 - 60 Log (fKHz/3)
UHF 806 to 824
DYXD) 851 to 869 >20 -50
929 to 930
UHF 896 to 901 3020 - 100 Log (fKHz/3)
DYD3)
935 to 940
TEST EQUIPMENT USED: 4,13, 14
TEST SET-UP: LOW PASS FILTER
POWER AUDIO AUDIO LOW-PASS FILTER OF REF MOD AUDIO
SUPPLY OSCILLATOR|  [NPUT EQUIPMENT UNDER TEST|  QUTPUT LEVEL METER
N |

DC

FCC ID:CAS2000-5231 MobileTransceiver #555687
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TELTEST REPORT 1031

TRANSMITTER MODULATION CHARACTERISTIC FCC 47 Part 2.987
(B): MODULATOR LIMITING RESPONSE
TEST PARAMETERS
AMBIENT TEMPERATURE ( °C ) 22.0
RELATIVE HUMIDITY (% ) 60
RF POWER LEVEL ( Watts ) 25W
STANDARD VOLTAGE ( Volts ) 13.8V DC

RESULTS:
AUDIO OUTPUT DEVIATION LEVEL (KHz)
460.1 MHz
1/P 300 500 1000 2000 3000
dBm
tve -ve +ve -ve tve -ve +ve -ve tve -ve
-85 0.060 0.067 0.024 0.033 0.051 0.025 0.035 0.081 0.084 0.027
-80 0.044 0.051 0.083 0.083 0.097 0.113 0.151 0.163 0.175 0.169
-75 0.093 0.068 0.091 0.095 0.161 0.171 0.247 0.274 0.277 0.268
-70 0.082 0.098 0.130 0.131 0.236 0.259 0.425 0.425 0.466 0.460
-65 0.156 0.124 0.220 0.210 0.387 0.387 0.705 0.705 0.782 0.782
-60 0.192 0.203 0.349 0.345 0.650 0.650 1232 1.217 1.357 1.361
-55 0.330 0.349 0.614 0.600 1.149 1.128 2.058 2.039 1.799 1.790
-50 0.573 0.579 1.062 1.088 1.965 1.952 2.336 2.293 1.890 1.883
-45 1.023 1.049 1.905 1.877 2.231 2.170 2.396 2.355 1.921 1.905
-40 1.529 1.559 2.150 2.108 2.325 2.267 2.410 2.366 1.923 1.916
-35 1.508 1.565 2.148 2.108 2.320 2.270 2.407 2.368 1.923 1.912
-30 1.506 1.570 2.145 2.108 2.322 2.267 2.410 2.368 1.918 1.910
-25 1.513 1.574 2.150 2.111 2.320 2.267 2.407 2.371 1.921 1.910
-20 1.515 1.563 2.150 2.106 2.320 2.262 2.407 2.368 1.921 1.910
-15 1.522 1.534 2.150 2.099 2.330 2.254 2.407 2.366 1.923 1.912
-10 1.873 1.583 2.182 2.077 2.155 2.251 2.357 2.347 1.907 1.901
-5 2.249 2.150 2.371 2.288 2.058 2.023 2.241 2.175 1.803 1.794
+0 2.390 2.309 2415 2.382 2.118 1.934 2.103 1.864 1.657 1.673
+5 2.489 2471 2418 2.426 2.089 1.938 1.952 1.538 1.486 1.529
+10 2.469 2.494 2.344 2.443 2.020 2.044 1.742 1.206 1.222 1.301
Measurement Uncertainty (Hz) +37.5
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TELTEST REPORT 1031

TRANSMITTER MODULATION CHARACTERISTIC Cont.

(B): MODULATOR LIMITING RESPONSE

PLOT: See attached EXHIBIT C(2).

FCC 47 Part 2.987

LIMIT CLAUSE: FCC 47 Part 90.209
FCC Bandwidth Type Frequency Range MHz Max Deviation KHz
B4 <947 2.5
TEST EQUIPMENT USED:2,3,4,5,10,11,15
TEST SET-UP: MODULATION LIMITING
CH OSCILLOSCOPE | g CH?2
AUDIO
OUTPUT
POWER AUDIO EQUIPMENT ATTENUATOR o MODULATION
SUPPLY ANALYZER | AUDIO UNDER TEST ANALYZER
RF
T > INPUT A
DC

FCC ID:CAS2000-5231 MobileTransceiver #555687
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TELTEST REPORT 1031

TRANSMITTER OCCUPIED BANDWIDTH

FCC 47 Part 2.989

TEST PARAMETERS
AMBIENT TEMPERATURE ( °C ) 20.5
RELATIVE HUMIDITY (% ) 43
RF POWER LEVEL ( Watts ) 25
STANDARD VOLTAGE ( Volts ) 13.8V DC

(D): AUDIO MODULATION. (Type F3E)

Transmitter modulated by a 2500 Hz signal at 16 dB above the level that resulted in 50% deviation.

RESULTS:

PLOT: See attached EXHIBIT C(3).

(D): DIGITAL MODULATION. (Type F2D)

Transmitter modulated by a FFSK modem signal.

Apply a 1200 Hz Baud signal into the modem input at the level that resulted in >80% deviation.

RESULTS:

PLOT: See attached EXHIBIT C(3).

FCC 47 Part 90.210

LIMIT CLAUSE:
FCC Frequency Range Audio Power verse Frequency Mask
Bandwidth Type MHz Bandwidth
KHz
Frequency Limitation Power Level
fo <f<f.+5.625Khz -0 dBc
150 to 174
D 11.25 (NB) From f>f. + 5.625 Khz -20 dBc
421 to 512 to f<f.+12.5KHz -64 dBc
fo+12.5Khz<f -64 dBc
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TELTEST REPORT 1031

TRANSMITTER OCCUPIED BANDWIDTH Cont. FCC 47 Part 2.989

TEST EQUIPMENT USED:2,3,4,5,9,10,11,14,15

TEST SET-UP: OCCUPIED BANDWIDTH

AUDI
SQUARE WAVE CHI CH 2 UDIO
»| OSCILLOSCOPF———————— OUTPUT
GENERATOR
MODULATION
MODEM FFSK ANALYZER
TEST BOX EQUIPMENT| _ g | A FTENUATOR
UNDER TEST g
ﬁ » SPECTRUM
POWER AUDIO ANALYZER
SUPPLY ANALYZER | g3
>Dc
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TELTEST REPORT 1031

TRANSIENT FREQUENCY BEHAVIOR
HIGH POWER

FCC 47 Part 90.214

TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 22.5
RELATIVE HUMIDITY (% ) 61
RF POWER LEVEL ( Watts ) 25 W
STANDARD VOLTAGE ( Volts ) 13.8V DC
RESULTS:
FREQUENCY 460.1 MHz @ 2.5 PPM
TRANSIENT RESPONSE CARRIER, PEAK VARIATION FROM NOMINAL
PERIOD
KEY "ON" ( Hz) KEY "OFF" ( Hz)
tl 843.75 N/A
t2 343.75 N/A
t3 N/A 625.0
t2~t3 125.0
ERROR LIMIT (t2~t3) 1150.25
Confirm that during periods "t1" and "t3" the frequency difference does not YES NO
exceed the value of one channel separation. c
Confirm that during period "t2" the frequency difference does not exceed YES NO
half a channel separation. .
Confirm that during the period "t2" to "t3" the frequency difference does not exceed the YES NO
frequency error limit. c
PLOT: See attached Exhibit C (4), for key "ON", and attached Exhibit C (5), for key "OFF".
LIMIT CLAUSE: FCC 47 Part 90.214
TRANSIENT MAXIMUM FREQUENCY RANGES (MHz)
PERIODS FREQUENCY
DIFFERENCE ALL EQUIPMENT
(KHz) 150 to 174 450 to 500 500 to 512
t1 (ms) + 12.5 5.0 10.0 20.0
t2 (ms) + 6.25 20.0 25.0 50.0
t3 (ms) + 12.5 5.0 10.0 10.0

FCC ID:CAS2000-5231 MobileTransceiver #555687
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TELTEST REPORT 1031

TRANSIENT FREQUENCY BEHAVIOR
LOW POWER

FCC 47 Part 90.214

TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 22.5
RELATIVE HUMIDITY (% ) 61
RF POWER LEVEL ( Watts ) 5W
STANDARD VOLTAGE ( Volts ) 13.8 VDC
RESULTS:
FREQUENCY 460.1 MHz @ 2.5 PPM
TRANSIENT RESPONSE CARRIER, PEAK VARIATION FROM NOMINAL
PERIOD
KEY "ON" ( Hz) KEY "OFF" ( Hz)
tl 625.0 N/A
t2 375.0 N/A
t3 N/A 375.0
t2~t3 178.57
ERROR LIMIT (t2~t3) 1150.25
Confirm that during periods "t1" and "t3" the frequency difference does not YES NO
exceed the value of one channel separation. c
Confirm that during period "t2" the frequency difference does not exceed YES NO
half a channel separation. c
Confirm that during the period "t2" to "t3" the frequency difference does not exceed the YES NO
frequency error limit. c
PLOT: See attached Exhibit C (6), for key "ON", and attached Exhibit C (7), for key "OFF".
LIMIT CLAUSE: FCC 47 Part 90.214
TRANSIENT MAXIMUM FREQUENCY RANGES (MHz)
PERIODS FREQUENCY
DIFFERENCE ALL EQUIPMENT
(KHz) 150 to 174 450 to 500 500 to 512
t1 (ms) + 12.5 5.0 10.0 20.0
t2 (ms) + 6.25 20.0 25.0 50.0
t3 (ms) + 12.5 5.0 10.0 10.0
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TELTEST REPORT 1031
TRANSIENT FREQUENCY BEHAVIOR cont FCC 47 Part 90.214
TEST EQUIPMENT USED:1,2,4,5,8,10,11,15,16,17, 18,19

TEST SET-UP: TRANSIENT FREQUENCY

SIGNAL
GENERATOR ATTENUATOR|

EQUIPMENT ATTENUATOR
UNDER TEST

RF
DC
POWER ATTENUATOR
SUPPLY STORAGE
CH

CH

RF DC

MODULATION
ANALYZER

AUDIO
OUTPUT

COMBINOR

ATTENUATOR
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TELTEST REPORT 1031

TRANSMITTER SPURIOUS EMISSIONS (CONDUCTED)

FCC 47 Part 2.991

HIGH POWER
TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 20.5
RELATIVE HUMIDITY (% ) 60
RF POWER LEVEL ( Watts ) 25
STANDARD VOLTAGE ( Volts ) 13.8 VDC
RESULTS:
FREQUENCY OF SPURIOUS EMISSION MHz SPURIOUS EMISSION LEVEL (dBm)
Harmonic f. = 460.1 MHz 4398 dBm
N/A 447.3025 -37.63
N/A 463.6950 -39.37
N/A 472.9013 -38.12
2 * £, 920.2
3*f 1380.3
4 * f, 1840.4
L 25005 No emissions were detected that had a level greater than
6 * f, 2760.6 20dB below the limit
7* £ 3220.7
8 * f. 3680.8
9 *f, 4140.9
10 * £, 4601
UNCERTAINTY (dB) +1.85 -2.0
LIMIT CLAUSE: FCC 47 Part 90.210
FCC Frequency Range Audio Power verse Frequency Mask
Bandwidth Type MHz Bandwidth
KHz
Frequency Limitation Power Level
D(3) <947 11.25(NB) fo£12.5Khz<f -20 dBm
REMARKS: No OTHER emissions were detected that had a level greater than 20dB below the limit.

FCC ID:CAS2000-5231 MobileTransceiver #555687
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TELTEST REPORT 1031

TRANSMITTER SPURIOUS EMISSIONS (CONDUCTED)

FCC 47 Part 2.991

LOW POWER
TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 20.5
RELATIVE HUMIDITY ( % ) 60
RF POWER LEVEL ( Watts ) 5
STANDARD VOLTAGE ( Volts ) 13.8 VDC
RESULTS:
FREQUENCY OF SPURIOUS EMISSION MHz SPURIOUS EMISSION LEVEL (dBm)
Harmonic f. = 460.1 MHz 36.99 dBm
2 *f. 920.2
3*f. 1380.3
4*f, 1840.4
> 2300 No emissions were detected that had a level greater than
6 * . 2760.6 20dB below the limit.
7 * 1. 3220.7
8 * . 3680.8
9 *f. 4140.9
10 * f. 4601
UNCERTAINTY (dB) +1.85-2.0
LIMIT CLAUSE: FCC 47 Part 90.210
FCC Frequency Range Audio Power verse Frequency Mask
Bandwidth Type MHz Bandwidth
KHz
Frequency Limitation Power Level
D(3) <947 11.25(NB) fo 125 Khz<f -20 dBm
REMARKS: No emissions were detected that had a level greater than 20dB below the limit.

FCC ID:CAS2000-5231 MobileTransceiver #555687
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TELTEST REPORT 1031

TRANSMITTER SPURIOUS EMISSIONS (CONDUCTED) Cont.
HIGH POWER

TEST EQUIPMENT USED:4,5,9,11,12, 16

TEST SET-UP: TX CONDUCTED

SIGNAL
GENERATOR

EQUIPMENT
UNDER TEST

e

PAD
-30dB

4

POWER
SUPPLY

— I\
L

NOTCH (0~2fc)

HI-PASS (> 2fcy -0 —

ATTENUATOR

/
/

/
/

>

FCC 47 Part 2.991

PAD
-10dB

SPECTRUM
ANALYZER

NOTE: EUT POWER LEVEL CHOOSES PAD AND ATTENUATOR

VALUES TO PRODUCE -10 dBm @ fc INTO THE ANALYZER.

FCC ID:CAS2000-5231 MobileTransceiver #555687
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TELTEST REPORT 1031

TRANSMITTER SPURIOUS EMISSIONS (RADIATED) FCC 47 Part 2.993
HIGH POWER
TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 24.0
RELATIVE HUMIDITY (% ) 50
RF POWER LEVEL ( Watts ) 25 W
STANDARD VOLTAGE ( Volts ) 13.8 V DC
RESULTS:
FREQUENCY OF SPURIOUS EMISSION (MHz) SPURIOUS EMISSION LEVEL (dBm)
Harmonic f. = 460.1 MHz Max power @ f. = 43.98 dBm

2 * 1, 920.2 -

3 * £, 1380.3 -35.04

4% f, 1840.4

No emissions were detected that had a level greater than

S* e 2300.5 20dB below the limit.

6 * f, 2760.6

7 * 1, 3220.7 -36.82

8 * £, 3680.8

No emissions were detected that had a level greater than
9*fe 4140.9 20dB below the limit.
10 * £, 4601

LIMIT CLAUSE: FCC 47 Part 90.210

FCC Frequency Range Audio Power verses Frequency Mask
Bandwidth Type MHz Bandwidth
KHz
Frequency Limitation Power Level
D(3) <947 11.25(NB) fo+£12.5Khz<f -20 dBm

REMARKS: No OTHER emissions were detected that had a level greater than 20dB below the limit.
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TELTEST REPORT 1031

TRANSMITTER SPURIOUS EMISSIONS (RADIATED) FCC 47 Part 2.993
LOW POWER
TEST PARAMETERS
AMBIENT TEMPERATURE ( °C) 24.0
RELATIVE HUMIDITY ( % ) 50
RF POWER LEVEL ( Watts ) 5 W
STANDARD VOLTAGE ( Volts ) 13.8 VDC
RESULTS:
FREQUENCY OF SPURIOUS EMISSION (MHz) SPURIOUS EMISSION LEVEL (dBm)
Harmonic f. = 460.1 MHz Max power @ f. = 36.99 dBm
2 *f. 920.2
3 * £ 1380.3
4*f, 1840.4
i 2300 No emissions were detected that had a level greater than
6 * f. 2760.6 20dB below the limit.
7 * . 3220.7
8 * £, 3680.8
9 *f. 4140.9
10 * £, 4601

LIMIT CLAUSE: FCC 47 Part 90.210

FCC Frequency Range Audio Power verses Frequency Mask
Bandwidth Type MHz Bandwidth
KHz
Frequency Limitation Power Level
D(3) <947 11.25 (NB) fo+£12.5Khz<f -20 dBm

REMARKS: No emissions were detected that had a level greater than 20dB below the limit.
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TELTEST REPORT 1031

TRANSMITTER SPURIOUS EMISSIONS (RADIATED)

TEST EQUIPMENT USED:4,5,9,11,20,24,25,26

TEST SET-UP: TX RADIATED

EQUIPMENT

UNDER TEST | RF

DUMMY
LOAD

DC
POWER

gﬁ’ SUPPLY

FCC ID:CAS2000-5231 MobileTransceiver #555687

ANTENNA

FCC 47 Part 2.993

CALIBRATED CABLI

SPECTRUM
ANALYZER
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TELTEST REPORT 1031

TRANSMITTER FREQUENCY STABILITY

FCC 47 Part 2.995

TEST PARAMETERS
RF POWER LEVEL ( Watts ) 25
STANDARD VOLTAGE ( Volts) 13.8
RESULTS:
FREQUENCY 460.1 FREQUENCY ERROR (ppm)
CHAMBER TEMP 11.7 13.8 15.9
-30.0°C -0.06 0.00 -0.13
-20.0 °C -0.41 -0.38 -0.43
-10.0°C -0.24 -0.23 -0.22
+00.0 °C 0.40 0.39 0.42
+10.0 °C 0.48 0.49 0.48
+20.0 °C 0.28 0.31 0.27
+30.0 °C 0.51 0.54 0.50
+40.0 °C 0.18 0.17 0.17
+50.0 °C 0.07 0.05 0.07
Measurement Uncertainty (Hz) 1214
LIMIT CLAUSE: FCC 47 Part 90.213
Frequency Band (Mhz) Error Limit (ppm)
CHANNEL SPACING 150-174 421 -512
25KHz 5.0 5.0
12.5KHz 5.0 2.5
TEST EQUIPMENT USED:2,4,5,6, 15
TEST SET-UP: FREQUENCY STABILITY
TEMPERATURE CHAMBER 1y v
POWER crock EQUIPMENT FREQUENCY
SUPPLY THERMOMETER | ;NpER TEST ATTENDATOR COUNTER
Jﬁ — RF
£

FCC ID:CAS2000-5231 MobileTransceiver #555687
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Form TA14 Revision 16 October 1995

TEST EQUIPMENT
CALIBRATION STATUS

To facilitate inclusion on each page, the test equipment used is identified (numbered) and listed against

the related test in the report.

No Equipment Type Model number Serial Number [ Cal Due
1 Signal Generator HP 8642B (Opt 001) 2512A00176 10/01/97
2 Signal Generator HP 8656A (Opt 001) 2131A01474 30/10/96
3 Signal Generator HP 8656A 2142A02103 16/01/97
4 Modulation Analyser HP 8901B (Opt 002) 2441A00393 04/10/96
5 Audio Analyser HP 8903A 2308A02597 08/01/97
6 Power Supply HP 6032A 2441A-0041 13/10/96
7 Controller HP 9836 2143A00703 N/A
8 Environmental Chamber | Contherm E3397 17/02/97
9 Mixer Minicircuits ZAD-11 77008 N/A
10 | 4 Port Combiner Rhode & Schwarz 300971/28 28/06/96
11 | Spectrum Analyser HPRS96E (Opt 140) 3346A00213 09/01/97
12 | Filter Notch Taimf 445 - 500 E3543 Before Use
13 | Filter High Pass TailE 800 Mhz E3384 30/11/96
14 | Filter Low Pass Tait Mhz N/A 30/11/96
15 | Attenuator Weinschell 45-30-34 TW663 31/01/97
16 | Attenuator Weinschell 40-20-33 CJ404 31/01/97
17 | Attenuator Weinschell 24-10-34 AM3603 31/01/97
18 | Plotter HP 7440A 2539A53151 N/A
19 | Oscilloscope Phillips PM3350 9444-033-50400 | 03/05/96
20 | 4 Port Combiner Rhode & Schwarz 300729/47 28/06/96
21 | Signal Generator HP8665A(Opt 01,08,10) 3026A00501 11/09/96
22 | Mixer Minicircuits ZAD-11 77031 N/A
23 | Directional Coupler HP778D-012 1144A07392 31/01/97
24 | Filter 21.4MHz Tait 3249
25 | RF Attenuators JFW 50P-076 31/01/97
26 | RF Attenuators JFW 50P-077 31/01/97
27 | RF Filters NDK 21G-6DT
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NOTE: \tEnter filter notch frequency for radio frequency range. 

NOTE: \tEnter filter cut-off frequency for radio frequency range. 
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?28 RF Amplifier Tait
559 Antenna Emco 3102 2572
30 | Antenna Biconical 9307-1680
31 | Antenna Singer 93490-1 523
32 | Antenna Emco DRG 3115 2084
33 | Antenna Ailtech DM 105A-T2 J1417-103
34 | Antenna Ailtech DM 105A-T3 J1418-108
35 | RF Load Weinschel F1426 AE2490 31/01/97
36 | Power Supply Tait T348/16 198120 Cal on use
37 | Power Supply Tait T348 119093 Cal on use
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For TELARC Approved ETS 300-086 Type Approvals DELETE ANTENNAE 


